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STEELFORCE N.V

LANGE KLARENSTRAAT 16-20

purchaser:  B-2000 ANTWERPEN BELGIUM;Description of Goods:  ppivE QUALITY HOT ROLLED EQUAL ANGLES IN 6 METERS LENGTH
Commettant: . (-0/+50 MM) IN, QUALITY ASTM A 36 ACCTO.ENA0023. .. . .. ...
. Your Order No : -
Standard : EN 10025 Commande No - PO300491/MX/GH
oo Our Order No :
Quality : ASTM A 36 Notre Commande ¢ STME 508
Material : Size (mm) : v oar , Heat No :
Mabidre : EQUAL ANGLES Dimension : UX 1 X /8 INCH No Cotide 31102
MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE
. . Tensile . Impact
Y|g1d.P0|’n t Strength Elongation Band Hardness Strength Test
Limite 3l Allong. . p
N/mm? Rupfture (%) Pliage Dureté Essal de
Nf/mm? Résiffance
277 438 251 -

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE

C Si Mn P S Cr
% % % % % %

N

i Mo Cu Ti Co N Al

% % % % % % %

% % % % % % %

0,16 | 0,17 1 0,65 §0,017:0018¢ - - - - - - - - - - - - - - -
Material : Dimensions : . . , Heat No :
Matidre ; EQUAL ANGLES Dimension ¢+ 12 X112 X 1/8'INCH Vo Coulde - 31115
O " MECHANICAU PROPERTIES - PROPERTIES MECHANIQUE e
) . Tensile R Impact
Y@d.PO'P t Strength Elongation Band Hardness Strength Test
Lémita 3t Allong. . .
N/mm2 Rupture (%) Plage Durete Essal de
N/mm?2 ? Résiffance
276 434 27,4 - - -
CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE
C Si Mn P S Cr Ni Mo Cu Ti Co N Al
% % % % % % % % % % % % % Y% % % % % % %_ |
0,16 | 0,16 { 0,67 {00211 0,023 - - - - - - - - - - - - - - -
Material : Dimensions : . \ \ Heat No :
Matidre * EQUAL ANGLES Dimension - 11/2°% 1 1/2' X 3/16" INCH No Coulde : 31115
MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE
. . Tensile . Impact
Y’?]d. me) t Strength Elongation Band Hardness Strength Test
Limite 31, Allong. - .
N/mm? Rupture (%) Pliage Dureté Essal de
N/mm? ° Résiliance
279 442 25,0 -

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE

cC Si Mn P S Cr
Y% % % % % %

Ni
%

Mo Cu Ti Co N Al
% % % % % Y%

%

% 1 % | % | % i % | %

017 1 0,19 | 0.68 | 0,022 0,019 - - - - - - - X - - - : - - -
Material : Dimensions : Heat No :
v ' 1 . )
Matidre ! EQUAL ANGLES Dimension : Z'X2' X 18 INCH No Coulde ; 30847
MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE
) ) Tensile . Tmpact
Yle:‘1d'Po|’n t Strength Elongation Band Hardness Strength Test
Limite al. Aliong. X .
N/mm? Rupture (%) Plage Dureté Essal de
N/mm?2 Résillance
283 452 24,8 - -

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE

C Si Mnt P S Cr
% % % % % %

Ni

%

Mo Cu Ti Co N Al
% % % % % %

g

% % % % % %

0,17 1 017 | 064 | 0019100171 -

Tests to verify quatity have been carried out

Tests de verification de la conformite de la nuance fournie

oK

Visual Inspection and Dimensional Check
Fvamen Vicual ot Dimensional dfe Surface

GOOD WORKMANSHIP, PERMISSIBLE
VARIATIONS IN DFMENSIONS - OK

e



